
Daniel Wurst 
Wastewater Superintendent

Telford, Pa.

tpomag.com
APRIL 2022

DEDICATED TO WASTEWATER & WATER TREATMENT PROFESSIONALS

LET’S BE CLEAR: 
Exploring the 

potential for 
biogas | 6

An Orphan 
Finds a Home

FROM THE HUMBLEST OF 
BEGINNINGS, DANIEL WURST BUILT 
AN AWARD-WINNING CAREER | 10

HOW WE DO IT:
Suspended Air Flotation 
for algae control | 18

SUSTAINABLE OPERATIONS:
Low-temperature 
biosolids drying | 26



NOT YOUR ORDINARY  
RECEIVING SYSTEM

Grow your septage, FOG, and sludge  
receiving business with a Raptor Septage  
Acceptance or Complete Plant. 

Speak to one of our experts at 630.837.5640,  
email us at sales@lakeside-equipment.com, or visit  
www.lakeside-equipment.com for more  
[...]
believes strongly that public 
communication is about building 
relationships.

 
COVID CHALLENGES

Although COVID temporarily changed Ramey’s approach to education, 
it did not stop or derail her. The agencies created Dotty the Water Drop and 
Tommy the Toilet Paper Roll videos and placed them on its website to help 
teachers virtually instruct students about wastewater treatment. 

The agencies also posted a video of the Rock Steady Juggler, an environ-
mentalist and performer who is popular with students. Before COVID, the 
juggler performed at school assemblies.

“It was critical we stay in touch with the residents throughout COVID,” 
Ramey says. “Establishing and maintaining relationships became even 
more important in educating the public and getting our message out when 
we weren’t able to meet in person.”   

Ramey spearheads public outreach events like the Fairfax Ecofest.



tpomag.com    April 2022   17

A Tireless Champion
MARY JO RAMEY STRESSES BUILDING RAPPORT WHILE ENGAGING RESIDENTS 
IN EDUCATION ON BEHALF OF THE CENTRAL MARIN SANITATION AGENCY

By Sandra Buettner

California’s Central Marin Sanitation Agency teaches about water 
conservation one person at a time, through public events and by 
building rapport through fun learning ideas.

The agency operates a water resource recovery facility in Marin County 
that releases clean effluent to the San Francisco Bay. The plant reuses biosolids 
and burns biogas to produce renewable electricity. The service area population 
is roughly 257,000 and represents six clean-water agencies in the county.

 
RELATIONSHIP CHAMPION

Mary Jo Ramey, environmental compliance inspector and 14-year vet-
eran with the agency, is the tireless champion who leads the education 
effort. She won the California Water Environment Association Community 
Engagement and Outreach Person of the Year award for 2018-19 and 2020-
21. The key to her success is to build relationships. 

“When you are recognized around town, even at the grocery store, those 
relationships are very important and worthwhile,” she says. It helps get her 
message out when she explains what should and should not be flushed; pro-
motes FOG programs; and tells what should not go down storm sewers.

She teaches residents about how good behaviors affect water and waste-
water treatment and how that is critical to keeping the San Francisco Bay 
clean. In addition, she educates senior citizens and others about how to dis-
pose of unused pharmaceuticals properly.

Along with her education efforts, she is the environmental inspector 
who visits dental offices, automotive garages, restaurants, San Quentin 
State Prison, and other sites to make sure they comply with regulations and 
do not send harmful substances into the sewer system.

MULTIPLE VENUES
Ramey educates residents through venues including the Marin County 

Fair, Fairfax Ecofest, farmers markets, senior fairs, K-12 schools, Earth Day 
fairs and home and garden shows. At her booth she educates attendees 
through clever and engaging activities. She estimates she has reached sev-
eral thousand residents through these events.

A big hit at public events is a 10-question quiz that the utility changes 
up every year. According to Ramey, residents love being challenged on their 
knowledge about how to help the environment and how their actions can 
affect wildlife. 

Every other year the agency gives out hats and T-shirts that feature an 
endangered creature in the Bay Area, such as sea otters, octopuses and leop-
ard sharks. The T-shirt and hat are prizes for residents who answer all 10 
questions answered correctly.

One attendee in his 80s comes every year and has taken the quiz since it 
began over 14 years ago. He has won all 10 T-shirts and always wears the 
shirt from the original fair when he took his first quiz. He brings the other 
T-shirts along all pressed and ironed to catch up with Ramey and her col-
leagues, and to take the current quiz.

‘‘When you are recognized around town,  

even at the grocery store, those relationships 

are very important and worthwhile.
MARY JO RAMEY

HEARTS
AND MINDS

Mary Jo Ramey (left) with Julie 
Hoover, administrative secretary 
for the Novato Sanitary District, 
believes strongly that public 
communication is about building 
relationships.

 
COVID CHALLENGES

Although COVID temporarily changed Ramey’s approach to education, 
it did not stop or derail her. The agencies created Dotty the Water Drop and 
Tommy the Toilet Paper Roll videos and placed them on its website to help 
teachers virtually instruct students about wastewater treatment. 

The agencies also posted a video of the Rock Steady Juggler, an environ-
mentalist and performer who is popular with students. Before COVID, the 
juggler performed at school assemblies.

“It was critical we stay in touch with the residents throughout COVID,” 
Ramey says. “Establishing and maintaining relationships became even 
more important in educating the public and getting our message out when 
we weren’t able to meet in person.”   

Ramey spearheads public outreach events like the Fairfax Ecofest.

Go to  
tpomag.com/alerts  
and get started today!

GET  
EMAIL  

NEWS ALERTS 
FOR

http://SuspendedAir.com
http://www.saftflo.com


18     TREATMENT PLANT OPERATOR

Ready for the Field
A SUSPENDED AIR FLOTATION PROCESS HELPS THE CALIFORNIA DEPARTMENT OF CORRECTIONS 
CONQUER AN ALGAE PROBLEM AND PRODUCE HIGH-VALUE TITLE 22 WATER FOR FARM IRRIGATION

By David Bachtel, PE, BCEE

The California Department of Corrections wanted 
to produce highly marketable Title 22 tertiary 
effluent from wastewater at its Pleasant Valley 

State Prison at Coalinga.
Meanwhile, a neighboring farmer wished to convert 

a 135-acre irrigated site from forage crops to higher-value 
pistachio orchards that require tertiary-treated effluent.

The district successfully produced the necessary 
water quality by adding a Suspended Air Flotation 
process (Heron Innovators) followed by dual-media 
filtration to its aerated lagoon secondary treatment facility 
on the prison site.

 
EXPLORING ALTERNATIVES

Wastewater from the prison is treated in a 0.65 mgd 
aerated pond; the disinfected secondary effluent was 
being stored on site and used for flood irrigation at the 
farm. The farmer’s contract for receiving the effluent was 
up for renewal, and the department wanted to produce 
the Title 22 tertiary effluent to maximize its value in 
times of drought.

Initial studies recommended the use of cloth disc 
filtration followed by upgraded effluent chlorination. 
However, a review by the Regional Water Quality Control Board and the 
state Department of Drinking Water, responsible for permitting the facility, 
questioned the feasibility of direct filtration of the secondary effluent due to 
the possibility of algal growth in the aerated ponds during summer.

Subsequent studies indicated that up to 60 ppm of algae could be pres-
ent in the pond effluent, so that a pretreatment step for algae removal before 
filtration would be needed to avoid a replacement of the ponds with activated 
sludge treatment.

The department did not have the time or budget to perform pilot studies. 
A comprehensive review of algae removal technologies identified a facility 
in the small northern California town of Graton was successfully using 
Suspended Air Flotation (SAF) to remove algae from long-residence-time 
aerated pond secondary effluent. Accordingly, the department chose the SAF 

process in conjunction with dual-media filtration to produce the Title 22 
reuse water.

 
BUILDING THE PROCESS

The prison influent had a BOD5 of 70-410 mg/L with an average of 130 
mg/L, TSS was 13-20 mg/L, and total nitrogen was 60-70 mg/L. Floating 
surface aerators provided a minimum dissolved oxygen of 1.0 mg/L, and the 
lined aeration pond detention time was up to 40 days at average design flow.

The four ponds, operated in series, were modified to allow storage by 
varying water levels to obtain up to seven days of storage in the event of 
process upset. The gravity flow from the last pond was modified for pumped 
flow, allowing continuous flow to the tertiary treatment process. This mini-
mized equipment capacity and allowed the use of storage instead of redun-
dancy to minimize capital cost.

The tertiary process included a pump station to feed a packaged SAF 
unit installed at grade at an adjustable, constant flow rate, gravity flow to a 
three-cell dual-media gravity sand filter, discharge of filtered effluent through 
a backwash storage well, and discharge to two chlorine contact tanks before 
to storage ponds.

Interruptions in the tertiary process affecting permit compliance (equip-
ment failure, excess turbidity or inadequate chlorine residual) would result 
in shutdown of pumping to the process and accumulation of flow in the treat-

HOW WE DO IT

SAF turbidity removal was extremely high; effluent 

consistently averaged 0.45 NTU for the first six 

days of the test, while the filter effluent turbidity 

averaged 0.78 NTU.

The skid-mounted Suspended Air Flotation unit (Heron Innovators) creates fine bubbles using a 
froth generator.

ment ponds. In case of an extended shutdown, on-site storage ponds provided 
90 days of secondary effluent storage.

 
THE SAF PROCESS

The SAF unit is similar to dissolved air flotation, with one major differ-
ence. Instead of saturating a large return flow of water at high pressure and 
then releasing the pressure to form fine bubbles as the dissolved air is released 
from the solution, the SAF unit creates bubbles (aphrons <10 microns) using 
a froth generator.

The froth generator uses a small flow of water that, when combined with 
a frothing agent (surfactant), produces very fine bubbles with surface charge 
characteristics defined by the type and amount of surfactant added.

The froth, solids to be removed, flocculant and coagulant are combined 
in a flocculator to form a stable complex of fine bubbles and solids that is less 
dense than water and so concentrates on the surface of a separation tank 
(clarifier) for drainage and removal. The solids are skimmed from the clari-
fier surface and pumped for further thickening/dewatering.

The selection and use of the frothing agent allows the process to be opti-
mized for the surface charge characteristics of the solids to be removed. 
Solids (primarily algae) collected by the SAF unit at the prison are further 
treated with polymer to enhance water release. The solids are then pumped 
to roll-off containers fitted with drainage grids supporting geotextile bags 
for gravity dewatering before landfill.

Multiple containers are used. Two containers are alternated daily, receiv-
ing solids from the SAF unit; a third container undergoes final drainage 
before landfilling. Solids removed during tertiary filter backwash are returned 
to the head of the aeration tanks.

 
START-UP AND PERFORMANCE TESTING

Title 22 for disinfected tertiary effluent requires:
• Effluent to tertiary filters not to exceed 5 NTU for more than 15 min-

utes at a time or 10 NTU at any time
• Effluent from the tertiary filters not to exceed 2 NTU 24-hour aver-

age, 5 NTU for 5% of the time within 24-hour period, or 10 NTU at 
any time

Performance testing was conducted continuously from Nov. 1-30, 2020, 
during which the facility was operated by prison staff without assistance. 
During testing, the facility met all discharge permit requirements.

On Nov. 7, the filter influent turbidity meter sensor failed, apparently 
because of exposure to concentrated hypochlorite solution from a filter pre-
chlorination connection in the filter feed piping upstream of the sensor. The 
data from the period through Nov. 6, was consistent with the SAF effluent/
filter feed turbidity regularly experienced before the test period.

SAF turbidity removal was extremely high; effluent consistently aver-
aged 0.45 NTU for the first six days of the test, while the filter effluent 
turbidity averaged 0.78 NTU. It is suspected that the measured increase in 
turbidity after filtration may be the result of biological growth in the filter 
media.

Reviewing filter effluent turbidity from individual cells as well as the 
filter as a whole, consistent effluent tur-
bidity from the individual filter cells 
and the tertiary process as a whole 
was consistently well below 2 NTU. 
When the system is operating con-
tinuously, the filter cells are typi-
cally backwashed every other day 
due to the low solids loading.

ABOUT THE AUTHOR
David Bachtel, dbachtel@drbh20.com, is vice president of Bachtel Wastewa-

ter Engineers in Sisters, Oregon.   
 

Share Your Ideas
TPO welcomes news about interesting 
methods or uses of technology at  
your facility for future articles in the  
How We Do It column. 

Send your ideas to editor@ 
tpomag.com or call 877-953-3301

The Suspended Air Flotation process was used with  
dual-media filtration to produce the Title 22 reuse water.

SAF treatment 30-Day Performance Results

  Requirement Actual

Effluent BOD5 daily maximum <20 mg/L 6.2 mg/L

Effluent BOD5 monthly average <10 mg/L 3.05 mg/L

Effluent TSS daily maximum <20 mg/L 8.6 mg/L

Effluent TSS monthly average <10 mg/L 2.95 mg/L

Effluent total N monthly average <10 mg/L 3.1 mg/L

BOD5 monthly removal >90% 98.9%

TSS monthly removal >90% 98.9%

Effluent total coliform >23 MPN <2 0(30-day sampling period)

Effluent total coliform maximum 240 MPN/100 ml 4.5 MPN/100 ml(any sample)

Minimum chlorination value 450 mg-min/L >450 mg-min/L

Minimum Cl modal contact time >90 min >118 min

24-hour average effluent turbidity <2.0 NTU 1.07 NTU max

Time turbidity exceeds 5 NTU 5% 0(in 24-hour period)

Time turbidity exceeds 10 NTU 0 0

Your city
depends on you
for water.

Learn the tools and techniques used by the best in the industry. 

VISIT TPOMAG.COM
AND sign up for your FREE subscription today



tpomag.com    April 2022   19

Ready for the Field
A SUSPENDED AIR FLOTATION PROCESS HELPS THE CALIFORNIA DEPARTMENT OF CORRECTIONS 
CONQUER AN ALGAE PROBLEM AND PRODUCE HIGH-VALUE TITLE 22 WATER FOR FARM IRRIGATION

By David Bachtel, PE, BCEE

The California Department of Corrections wanted 
to produce highly marketable Title 22 tertiary 
effluent from wastewater at its Pleasant Valley 

State Prison at Coalinga.
Meanwhile, a neighboring farmer wished to convert 

a 135-acre irrigated site from forage crops to higher-value 
pistachio orchards that require tertiary-treated effluent.

The district successfully produced the necessary 
water quality by adding a Suspended Air Flotation 
process (Heron Innovators) followed by dual-media 
filtration to its aerated lagoon secondary treatment facility 
on the prison site.

 
EXPLORING ALTERNATIVES

Wastewater from the prison is treated in a 0.65 mgd 
aerated pond; the disinfected secondary effluent was 
being stored on site and used for flood irrigation at the 
farm. The farmer’s contract for receiving the effluent was 
up for renewal, and the department wanted to produce 
the Title 22 tertiary effluent to maximize its value in 
times of drought.

Initial studies recommended the use of cloth disc 
filtration followed by upgraded effluent chlorination. 
However, a review by the Regional Water Quality Control Board and the 
state Department of Drinking Water, responsible for permitting the facility, 
questioned the feasibility of direct filtration of the secondary effluent due to 
the possibility of algal growth in the aerated ponds during summer.

Subsequent studies indicated that up to 60 ppm of algae could be pres-
ent in the pond effluent, so that a pretreatment step for algae removal before 
filtration would be needed to avoid a replacement of the ponds with activated 
sludge treatment.

The department did not have the time or budget to perform pilot studies. 
A comprehensive review of algae removal technologies identified a facility 
in the small northern California town of Graton was successfully using 
Suspended Air Flotation (SAF) to remove algae from long-residence-time 
aerated pond secondary effluent. Accordingly, the department chose the SAF 

process in conjunction with dual-media filtration to produce the Title 22 
reuse water.

 
BUILDING THE PROCESS

The prison influent had a BOD5 of 70-410 mg/L with an average of 130 
mg/L, TSS was 13-20 mg/L, and total nitrogen was 60-70 mg/L. Floating 
surface aerators provided a minimum dissolved oxygen of 1.0 mg/L, and the 
lined aeration pond detention time was up to 40 days at average design flow.

The four ponds, operated in series, were modified to allow storage by 
varying water levels to obtain up to seven days of storage in the event of 
process upset. The gravity flow from the last pond was modified for pumped 
flow, allowing continuous flow to the tertiary treatment process. This mini-
mized equipment capacity and allowed the use of storage instead of redun-
dancy to minimize capital cost.

The tertiary process included a pump station to feed a packaged SAF 
unit installed at grade at an adjustable, constant flow rate, gravity flow to a 
three-cell dual-media gravity sand filter, discharge of filtered effluent through 
a backwash storage well, and discharge to two chlorine contact tanks before 
to storage ponds.

Interruptions in the tertiary process affecting permit compliance (equip-
ment failure, excess turbidity or inadequate chlorine residual) would result 
in shutdown of pumping to the process and accumulation of flow in the treat-

HOW WE DO IT

SAF turbidity removal was extremely high; effluent 

consistently averaged 0.45 NTU for the first six 

days of the test, while the filter effluent turbidity 

averaged 0.78 NTU.

The skid-mounted Suspended Air Flotation unit (Heron Innovators) creates fine bubbles using a 
froth generator.

ment ponds. In case of an extended shutdown, on-site storage ponds provided 
90 days of secondary effluent storage.

 
THE SAF PROCESS

The SAF unit is similar to dissolved air flotation, with one major differ-
ence. Instead of saturating a large return flow of water at high pressure and 
then releasing the pressure to form fine bubbles as the dissolved air is released 
from the solution, the SAF unit creates bubbles (aphrons <10 microns) using 
a froth generator.

The froth generator uses a small flow of water that, when combined with 
a frothing agent (surfactant), produces very fine bubbles with surface charge 
characteristics defined by the type and amount of surfactant added.

The froth, solids to be removed, flocculant and coagulant are combined 
in a flocculator to form a stable complex of fine bubbles and solids that is less 
dense than water and so concentrates on the surface of a separation tank 
(clarifier) for drainage and removal. The solids are skimmed from the clari-
fier surface and pumped for further thickening/dewatering.

The selection and use of the frothing agent allows the process to be opti-
mized for the surface charge characteristics of the solids to be removed. 
Solids (primarily algae) collected by the SAF unit at the prison are further 
treated with polymer to enhance water release. The solids are then pumped 
to roll-off containers fitted with drainage grids supporting geotextile bags 
for gravity dewatering before landfill.

Multiple containers are used. Two containers are alternated daily, receiv-
ing solids from the SAF unit; a third container undergoes final drainage 
before landfilling. Solids removed during tertiary filter backwash are returned 
to the head of the aeration tanks.

 
START-UP AND PERFORMANCE TESTING

Title 22 for disinfected tertiary effluent requires:
• Effluent to tertiary filters not to exceed 5 NTU for more than 15 min-

utes at a time or 10 NTU at any time
• Effluent from the tertiary filters not to exceed 2 NTU 24-hour aver-

age, 5 NTU for 5% of the time within 24-hour period, or 10 NTU at 
any time

Performance testing was conducted continuously from Nov. 1-30, 2020, 
during which the facility was operated by prison staff without assistance. 
During testing, the facility met all discharge permit requirements.

On Nov. 7, the filter influent turbidity meter sensor failed, apparently 
because of exposure to concentrated hypochlorite solution from a filter pre-
chlorination connection in the filter feed piping upstream of the sensor. The 
data from the period through Nov. 6, was consistent with the SAF effluent/
filter feed turbidity regularly experienced before the test period.

SAF turbidity removal was extremely high; effluent consistently aver-
aged 0.45 NTU for the first six days of the test, while the filter effluent 
turbidity averaged 0.78 NTU. It is suspected that the measured increase in 
turbidity after filtration may be the result of biological growth in the filter 
media.

Reviewing filter effluent turbidity from individual cells as well as the 
filter as a whole, consistent effluent tur-
bidity from the individual filter cells 
and the tertiary process as a whole 
was consistently well below 2 NTU. 
When the system is operating con-
tinuously, the filter cells are typi-
cally backwashed every other day 
due to the low solids loading.

ABOUT THE AUTHOR
David Bachtel, dbachtel@drbh20.com, is vice president of Bachtel Wastewa-

ter Engineers in Sisters, Oregon.   
 

Share Your Ideas
TPO welcomes news about interesting 
methods or uses of technology at  
your facility for future articles in the  
How We Do It column. 

Send your ideas to editor@ 
tpomag.com or call 877-953-3301

The Suspended Air Flotation process was used with  
dual-media filtration to produce the Title 22 reuse water.

SAF treatment 30-Day Performance Results

  Requirement Actual

Effluent BOD5 daily maximum <20 mg/L 6.2 mg/L

Effluent BOD5 monthly average <10 mg/L 3.05 mg/L

Effluent TSS daily maximum <20 mg/L 8.6 mg/L

Effluent TSS monthly average <10 mg/L 2.95 mg/L

Effluent total N monthly average <10 mg/L 3.1 mg/L

BOD5 monthly removal >90% 98.9%

TSS monthly removal >90% 98.9%

Effluent total coliform >23 MPN <2 0(30-day sampling period)

Effluent total coliform maximum 240 MPN/100 ml 4.5 MPN/100 ml(any sample)

Minimum chlorination value 450 mg-min/L >450 mg-min/L

Minimum Cl modal contact time >90 min >118 min

24-hour average effluent turbidity <2.0 NTU 1.07 NTU max

Time turbidity exceeds 5 NTU 5% 0(in 24-hour period)

Time turbidity exceeds 10 NTU 0 0

Your city
depends on you
for water.

Learn the tools and techniques used by the best in the industry. 

VISIT TPOMAG.COM
AND sign up for your FREE subscription today



20     TREATMENT PLANT OPERATOR

Profiling P
A SENSOR MEASURES PHOSPHATE IN REAL TIME AT DIFFERENT WATER DEPTHS, HELPING 
WATER UTILITIES UNDERSTAND CONDITIONS IN RESERVOIRS AND ANTICIPATE TREATMENT NEEDS

By Ted J. Rulseh

Algae blooms in drinking water reservoirs can require treatment on 
the spot, as well as adjustments at the water treatment plant to avoid 
taste and odor problems.

It’s helpful if utilities drawing from reservoirs can anticipate algae blooms 
and so be prepared with the appropriate treatment regimens. For that and 
other purposes, LG Sonic has released the PO4 phosphate sensor.  

The device monitors phosphate concentrations in real time and at dif-
ferent water depths. Being stable at highly variable temperatures and fully 
autonomous in operation, it provides accurate readings over a wide measure-
ment range. Automatic calibration ensures consistently accurate measure-
ments; regular self-cleaning reduces on-site maintenance.

The sensor is mounted on the company’s legacy MPC-Buoy. It has a robust 
design and uses high-stability reagents. It delivers data to the company’s 
MPC-View online software. Lisa Maria Brand, company co-founder and chief 
technology officer, talked about the technology in an interview with Treat-
ment Plant Operator.

: What was the reason for bringing this technology to the market?
Brand: For more than 10 years we have been working on solutions to 
[...]
: What are the physical components of the technology?
Brand: There is a winch with a tube that can go to the different depths. 

There is a pump that draws the samples and a filter to exclude debris and 
heavy particulate matter from the samples. 
Then there is the sensor itself, a canister 
for the reagent and a canister for waste.

: What happens to the data col-
lected by the sensor?

Brand: Online software is accessible 
to us to provide the decision-making pro-
tocol for the algae treatment. It is also avail-

able to our clients with the option to forward it to their own PLC systems.

: What other capabilities can the buoy-based technology provide?
Brand: It can act as a vertical profiler. So besides measuring phosphate, 

users can add other modules for water-quality parameters like chlorophyll 
a, phycocyanin (blue-green algae), pH, turbidity, dissolved oxygen and tem-
perature, to provide a complete vertical profile of the water column.  

‘‘The sensor is deployed on our legacy 

MPC-Buoy, the same one we use to 

control algae and monitor water quality.” 
LISA MARIA BRAND



tpomag.com    April 2022   21

www.bdpindustries.com 
(518)-695-6851 

info@bdpindustries.com

• Belt Press

• Screw Press

• Gravity Belt Thickener

• Rotary Drum Thickener

Thickening

Dewatering

Composting

• Equipment Restoration

• On-Site Service & Maintenance

• Complete Compost Facility Design
3630 DSP Screw Press

Dual 4 x 10 Rotary Drum Thickener

2.0m 3DP Belt Press

Profiling P
A SENSOR MEASURES PHOSPHATE IN REAL TIME AT DIFFERENT WATER DEPTHS, HELPING 
WATER UTILITIES UNDERSTAND CONDITIONS IN RESERVOIRS AND ANTICIPATE TREATMENT NEEDS

By Ted J. Rulseh

Algae blooms in drinking water reservoirs can require treatment on 
the spot, as well as adjustments at the water treatment plant to avoid 
taste and odor problems.

It’s helpful if utilities drawing from reservoirs can anticipate algae blooms 
and so be prepared with the appropriate treatment regimens. For that and 
other purposes, LG Sonic has released the PO4 phosphate sensor.  

The device monitors phosphate concentrations in real time and at dif-
ferent water depths. Being stable at highly variable temperatures and fully 
autonomous in operation, it provides accurate readings over a wide measure-
ment range. Automatic calibration ensures consistently accurate measure-
ments; regular self-cleaning reduces on-site maintenance.

The sensor is mounted on the company’s legacy MPC-Buoy. It has a robust 
design and uses high-stability reagents. It delivers data to the company’s 
MPC-View online software. Lisa Maria Brand, company co-founder and chief 
technology officer, talked about the technology in an interview with Treat-
ment Plant Operator.

: What was the reason for bringing this technology to the market?
Brand: For more than 10 years we have been working on solutions to 

control algae in an environmentally friendly manner, specifically for lakes, 
reservoirs and other water bodies. We believe that to provide a good solu-
tion, it’s necessary to look holistically at what is going on in the reservoir — 

why the algae are blooming. A big part of that is knowing where the nutrients 
are coming from.

: How does this technology differ from traditional ways of moni-
toring nutrients?

Brand: Before, utility managers were looking merely at nutrients as a 
point-source problem. They weren’t differentiating for whether nutrients 
were leaching in from the sediment or flowing in from a river or some other 
point-specific source. But the treatment method is completely different if 
you have nutrients coming from sediment. If you don’t want to just throw 
chemicals into reservoir and kill everything in sight, you have to know where 
the problem is coming from.

: What are the primary applications of the system for drinking 
water utilities?

Brand: We designed it for treating raw water reservoirs or for measur-
ing phosphate in those reservoirs. Sometimes algae problems occur season-
ally or periodically, and managers often don’t know why at a given moment 
an algae bloom starts occurring. The sensor then can detect when nutrients 
are flowing into the reservoir. That gives managers a much better way to 
implement treatment strategies. If they know what water quality they are 
taking in, then they are better equipped to deal with it.

TECHNOLOGY
DEEP DIVE

The PO4 phosphate sensor takes 
samples at different depths and 
uses a colorimetric method to 
measure the concentration. It 
can be mounted on LG Sonic’s 
legacy buoys at strategic 
locations in a water reservoir.

: How is the sensing system deployed?
Brand: The sensor is deployed on our legacy MPC-Buoy, the same one 

we use to control algae and monitor water quality. Customers can easily add 
on the phosphate sensor. The buoy is solar-powered, and the data is trans-
mitted to the software where treatment strategies are determined. That makes 
it much easier to use the data than with a standalone system.

: How can the system detect where phosphorus is coming from?
Brand: It can take samples and measurements from different depths. 

So it can be placed at a site where you expect an inflow of phosphorus. Then 
by comparing measurements from the bottom and the surface, you get a good 
indication of where the phosphorus is coming from. Today most water com-
panies take phosphorus samples once a month. Even if they take them once 
a week, they are missing a great deal of 
data. If they get a release from an agricul-
tural facility, for example, they can miss it 
and think the phosphorus is leaching from 
the sediment.

: Would a reservoir typically have 
multiple buoys?

Brand: Depending on the size of the 
reservoir, we usually have several buoys deployed. Some just use ultrasound 
to control the algae, while others monitor water quality. Clients who also 
want to measure phosphorus can add that capability on buoys in locations 
where they expect phosphorus to enter the reservoir.

: How does the device actually take the samples and measurements?
Brand: It takes a water sample and mixes it with a reagent. In the pres-

ence of phosphate a chemical reaction generates a color, the intensity of which 
is then measured to determine the concentration. There are blue and yellow 

methods. We chose the yellow method because it is more accurate and uses 
a higher-stability reagent.

: How often are the samples taken?
Brand: Our clients can determine that, but we optimize the system for 

three samples per day; three times at different depths. The more samples 
they take, the sooner they have to visit the buoy and replace the reagent. At 
three samples per day, they would have to replace the reagent every three 
months. Before and after each reading the system calibrates itself.

: What are the physical components of the technology?
Brand: There is a winch with a tube that can go to the different depths. 

There is a pump that draws the samples and a filter to exclude debris and 
heavy particulate matter from the samples. 
Then there is the sensor itself, a canister 
for the reagent and a canister for waste.

: What happens to the data col-
lected by the sensor?

Brand: Online software is accessible 
to us to provide the decision-making pro-
tocol for the algae treatment. It is also avail-

able to our clients with the option to forward it to their own PLC systems.

: What other capabilities can the buoy-based technology provide?
Brand: It can act as a vertical profiler. So besides measuring phosphate, 

users can add other modules for water-quality parameters like chlorophyll 
a, phycocyanin (blue-green algae), pH, turbidity, dissolved oxygen and tem-
perature, to provide a complete vertical profile of the water column.  

‘‘The sensor is deployed on our legacy 

MPC-Buoy, the same one we use to 

control algae and monitor water quality.” 
LISA MARIA BRAND



22     TREATMENT PLANT OPERATOR

W
hen Andrew Shepherd looks into the 
microscope, he sees more than wastewa-
ter organisms.

He gets a picture of the entire plant 
operation and can tell how the process is performing out 
there among the pipes and valves and pumps and basins. 
“It crystallizes the whole process for me,” says Shepherd, 
operator and regulatory specialist at the Newberg 
(Oregon) Wastewater Treatment Plant. “I can see how 
the microbiology works. It’s a macro versus micro view. 
It’s pretty phenomenal.”

What he didn’t see coming was the 2020 Operator of 
the Year award from the Pacific Northwest Clean Water 
Association. “It shocked me and humbled me,” he says. 
“There are so many good operators up here in the North-
west. It was extremely special just to be nominated for 
the Lower Columbia Section award.”

It was no surprise to colleague April Catan, regula-
tory compliance specialist: “He’s been great. He has 
worked all over the plant. He’s curious and tries new 
things. He’s conscientious, works hard, and is always 
learning. He deserves the award and I’m happy he was 
the winner.”

 
VARIABLE FLOW

The treatment plant Shepherd monitors is a Level 4, 
activated sludge operation with a pair of 2 million-gallon 
elongated racetrack oxidation ditches. Dry-weather design 
flow is 4 mgd, and average daily flow ranges from 2 to 15 
mgd, depending on the season. Wet weather accounts for 
the differences in seasonal flows.

There are no primary clarifiers. Wastewater enters 
the ditches, each with four brush aerators (paddles from 
Evoqua Water Technologies). Four secondary clarifiers 
follow, and the overflow is disinfected with 0.8% sodium 
hypochlorite generated onsite. The dichlorination step 
uses sodium bisulfite (38%).

Effluent is discharged to the Willamette River about 
a quarter mile away. A Wonderware SCADA system 
(AVEVA) controls and monitors the treatment process. 
Waste activated sludge is pumped to a pair of 80,000-gal-
lon storage tanks, then dewatered on a pair of screw presses 
(HUBER Technology) to cake at 16-20% solids.

A Sharp Eye 
for Excellence
WHETHER DOING WASTEWATER MICROSCOPY OR OPERATING A MEMBRANE-BASED 
REUSE SYSTEM, ANDREW SHEPHERD ENSURES QUALITY PLANT PERFORMANCE

STORY: Jim Force
PHOTOGRAPHY: Michael Schmitt 

Andrew Shepherd, operator and regulatory specialist at 
the Newberg Wastewater Treatment Plant, received a 
2020 Operator of the Year award from the Pacific 
Northwest Clean Water Association.

wastewater: OPERATOR

top performer

REAPING REWARDS
Andrew Shepherd is fortunate in that he directly 

experiences the results of his work in his everyday life. 
He’s a fly fisherman, and his hobby depends on clean 
lakes and streams.

He got started in the sport after his marriage as he 
got to know his mother-in-law and her father. “I was 22 
when I got into it. I went on a guided trip in central 
Oregon with my mother-in-law and her 90-year-old 
father, who out-fished both of us and caught every 
species of trout in East Lake on that day! We’ve defi-
nitely formed a special connection through fly fishing.”

He fishes mainly for rainbow and cutthroat trout, 
and while hesitant to give away tips, he prefers early 
morning fishing. “I love getting on the water early,” he 
says. “I prefer casting a dry fly, but I’m certainly not 
above using nymphs and streamers.”

His best catches include a 22-inch rainbow he 
hooked on East Lake, and a 16-inch redband trout, a 
type of rainbow native to the Northwest and known for 
brilliant red stripes on either side. It’s all catch and 
release, of course. Shepherd is just as concerned with 
preserving the species as with the clean water habitat 
they depend on.

Shepherd handles a wide array  
of responsibilities that include lab 
testing, planning and scheduling, 
and day-to-day plant operation  
in his role as lead operator.

Andrew Shepherd
Newberg (Oregon) Wastewater Treatment Plant
TITLE: 
Operator III, Regulatory Specialist

RESPONSIBILITIES: 
Operate the treatment system, handle  
lab analyses

EDUCATION: 
Associate of Arts degree with a focus  
on English/writing, Clackamas  
Community College

EXPERIENCE: 
12 years

CERTIFICATION: 
Grade III Wastewater Operator (second 
highest)

AWARDS: 
2020 Operator of the Year, Pacific Northwest 
Clean Water Association

GOAL: 
Achieve Grade IV Wastewater Treatment 
Operator certification

 
CLASS A COMPOST

The cake is composted with dried sawdust and recy-
cled compost. Shepherd is familiar with the operation 
because that’s where he started full time back in 2010, 
after working at the plant as a seasonal laborer for a year 
and a half.

“We operate an in-vessel composting system consist-
ing of two 66-foot-long reactor tunnels,” he says. In mid-
tunnel, long probes monitor temperature and pressure; 
blowers provide aeration to ensure Class A material, and 
a hydraulic push door forces composted solids out the 



tpomag.com    April 2022   23

W
hen Andrew Shepherd looks into the 
microscope, he sees more than wastewa-
ter organisms.

He gets a picture of the entire plant 
operation and can tell how the process is performing out 
there among the pipes and valves and pumps and basins. 
“It crystallizes the whole process for me,” says Shepherd, 
operator and regulatory specialist at the Newberg 
(Oregon) Wastewater Treatment Plant. “I can see how 
the microbiology works. It’s a macro versus micro view. 
It’s pretty phenomenal.”

What he didn’t see coming was the 2020 Operator of 
the Year award from the Pacific Northwest Clean Water 
Association. “It shocked me and humbled me,” he says. 
“There are so many good operators up here in the North-
west. It was extremely special just to be nominated for 
the Lower Columbia Section award.”

It was no surprise to colleague April Catan, regula-
tory compliance specialist: “He’s been great. He has 
worked all over the plant. He’s curious and tries new 
things. He’s conscientious, works hard, and is always 
learning. He deserves the award and I’m happy he was 
the winner.”

 
VARIABLE FLOW

The treatment plant Shepherd monitors is a Level 4, 
activated sludge operation with a pair of 2 million-gallon 
elongated racetrack oxidation ditches. Dry-weather design 
flow is 4 mgd, and average daily flow ranges from 2 to 15 
mgd, depending on the season. Wet weather accounts for 
the differences in seasonal flows.

There are no primary clarifiers. Wastewater enters 
the ditches, each with four brush aerators (paddles from 
Evoqua Water Technologies). Four secondary clarifiers 
follow, and the overflow is disinfected with 0.8% sodium 
hypochlorite generated onsite. The dichlorination step 
uses sodium bisulfite (38%).

Effluent is discharged to the Willamette River about 
a quarter mile away. A Wonderware SCADA system 
(AVEVA) controls and monitors the treatment process. 
Waste activated sludge is pumped to a pair of 80,000-gal-
lon storage tanks, then dewatered on a pair of screw presses 
(HUBER Technology) to cake at 16-20% solids.

A Sharp Eye 
for Excellence
WHETHER DOING WASTEWATER MICROSCOPY OR OPERATING A MEMBRANE-BASED 
REUSE SYSTEM, ANDREW SHEPHERD ENSURES QUALITY PLANT PERFORMANCE

STORY: Jim Force
PHOTOGRAPHY: Michael Schmitt 

Andrew Shepherd, operator and regulatory specialist at 
the Newberg Wastewater Treatment Plant, received a 
2020 Operator of the Year award from the Pacific 
Northwest Clean Water Association.

wastewater: OPERATOR

top performer

REAPING REWARDS
Andrew Shepherd is fortunate in that he directly 

experiences the results of his work in his everyday life. 
He’s a fly fisherman, and his hobby depends on clean 
lakes and streams.

He got started in the sport after his marriage as he 
got to know his mother-in-law and her father. “I was 22 
when I got into it. I went on a guided trip in central 
Oregon with my mother-in-law and her 90-year-old 
father, who out-fished both of us and caught every 
species of trout in East Lake on that day! We’ve defi-
nitely formed a special connection through fly fishing.”

He fishes mainly for rainbow and cutthroat trout, 
and while hesitant to give away tips, he prefers early 